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Results of Test
FEMCRIE: BPIERE.
FER AR FERRE TS, DU 1088 S 4MaH O, P:0. 3MPa, 20240320, 16:00.
ZH RIEEPS
B 0.7846 kg/m® (20°C, 101.3 kPa)
FE T % P 0.6513 (20°C, 101.3 kPa)
RAE (&) 42,09 MJ/m® (20°C, 101.3 kPa)
RK#AE (K) 38.09 MJ/m’ (20°C, 101.3 kPa)
ZH Krll&5 38 (x10 mol/mol)
£l 0.0254
A <0.01
TE AR 0.298
e 8.54
ke 2.56
J+ 1 Lt 0.442
IET 6 0.550
Bk <0.01
F I HE 0.190
1E Rk 0.122
el S H 40 4y 0.199
2 <0.01
l 0.450
Gk 86.6
#iF y
L Note
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Z4 g & (x10° mol/mol)
A& <0.1
e 3 <0.1
FR i I <0.1
LB <0.1
BF 7 g <0.1
AR <0.1
F i A <0.1
TE AR <0.1
WEE ) <0.1
L Bk <0.1
TR T AR <0.1 \
IE ) <0.1 \
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